+

Energy Management in

Sewage Treatment Facilities
Nov.25.2014

Dr. Hee-JunKim

R&D Center, Chief/Director
JIU Corporation

Contents
-

( Background

\‘

Enhancing Energy Self-Sufficiency J
il

Using High Efficiency Equipments

Tailored Operation

Utilize Unused Energy Source




"1 Background )

J* Current Status

< Energy Consumption in Sewage Treatment Facilities

(0 Annual energy consumption in sewage treatment facilities : 395,121 TOE (in 2007)
@ Among them, electric use occupies 98.6%
@ Electric use per flow : 0.29 kWh/m?3
@ Electric use per BOD removal : 2.353 kWh/kg BOD c.f) US, EU : 1.5 kWh/kg BOD
@ Faction of electricity used in sewage treatment facilities reaches 0.5% of national
[...]
(Ministry of Environment, 2010)




81N Enhancing Energy Self-Sufficiency )

Using High Efficiency Equipments

Basic Strategies
i < Basic Strategies
«w Definition

(Renewable Energy production + Energy saving )

Energy self-sufficiency = Annual electric use

w Basic Strategies to Enhance Energy Self-Sufficiency
@ [mprove renewable energy production
: mainly, enhancing biogas production in AD
(co-digestion of food waste or night soil can be considered)

:introducing solar power, small hydropower, wind power, etc.

®

Focus on biggest energy consumers at WWTF (aeration, pumping, etc)

®

Tailor operations to meet seasonal and diurnal changes

®

Consider equipment life and energy usage to guide repair and replacement




Energy Saving - High Efficient Equipment

ﬁ < Saving Aeration Energy in Biological Process

« Oxygen Transfer Rate

OTR=k_-A - (DO, - DO)
OTRN =k, - (AV) + (DO, — DO)
OTR = k_a+ (DO, —DO) -V

* OTR : oxygen transfer rate (kg/h)

ek, : mass transfer coefficient (m/h)

* ka : volumetric mass transfer coefficient (/h)

*A : interfacial area available for mass transfer (m2)

e DO, :dissolved oxygen in water at saturation (kg 0, m3)
* DO : dissolved oxygen in water (kg 0, m3)

oV : water volume (m3)

I @ k_ais a function of the aeration system and the reactor geometry

Energy Saving - High Efficient Equipment
i < Saving Aeration Energy in Biological Process

« Oxygen Transfer Rate in process condition

OTR in process condition = ok, a * (BDOg,;— DO) -V

« o : alpha factor, or the reduction in transfer rate caused by impurities in the wastewater

* B : beta factor, or the reduction in transfer rate caused by the increased salinity of the wastewater

k;a)
( L process water

(k La )clean water

@ The a factor accounts for contaminants in the wastewater

@ Soaps, detergents have the most impact on the a factor

@ The a factor is the most uncertain of the various oxygen transfer parameters and is the
most difficult to accurately know.




Energy Saving - High Efficient Equipment

* < Saving Aeration Energy in Biological Process

« Types of aerator

< Surface aerator >

< Coarse bubble diffuser >

Energy Saving - High Efficient Equipment
* < Saving Aeration Energy in Biological Process

«w Types of aerator

@ aspiration @) Airsupply (3 Bubbling (%) Mixing

<Jets>
<Turbine >




Energy Saving - High Efficient Equipment
ﬁ < Saving Aeration Energy in Biological Process

« Aeration efficiency in various types of aerator

Aerator Type SAE (kg 0,/kWh) Low SRT AE High SRT AE
(at2 mg 0,/L) (at2 mg 0,/L)
High-speed surface aerator 09~13 0.4~0.8
Low-speed surface aerator 1.5~21 0.7~15
Coarse bubble 0.6 ~1.5 0.3~0.7 0.4~0.9
Turbines or jets (fine bubble) 1.2~18 0.4~0.6 0.6~0.8
Fine pore (fine bubble) 3.6~438 0.7~1.0 20~26

@ The data in the table are supported by published tests, but there can be site-specific
considerations that alter the results.

@ The table results should not be used as a general guide line and not for design.

@ Aeration efficiency should always be verified by transfer testing.

Energy Saving - High Efficient Equipment

i < Saving Aeration Energy in Biological Process

w o Factors
0.8 — 25.0 ; "
]

06 — g

w

: o

= 04— 2

3
02— L B I A
5 10 15 20 25 30 5 10 15 20 25 30

MCRT (d) MCRT (d)

(0 For treatment plants operating at low MCRT, alpha factors are suppressed, and may
average 0.3. At high SRT the alpha factors increase.

@ The reason for the increased alpha at high MCRT is the more rapid and efficient
removal of surfactants.

@ In plug flow aeration tanks, the alpha factor at the influent zone of the aeration tank may
be only 0.3 but at the effluent zone it may be as high as 0.8.
— requires aeration tapering




Energy Saving - High Efficient Equipment
* < Saving Aeration Energy in Biological Process

i Oxygen Transfer Rate and « Factor with Different Plant Layouts

16 Loss o
o i et
i [+ 06 a :;?b al
= 32 = L 2 = a7 Gieo
;_ - — T E | W/ used® »;
w L N ) i PR ]
B 3 g
8: oo |-38 3 T [ - =
L 04— e
08 —f 4 o®)
1 [ 20 e
o E 02—
it woabbith vt 444 e SraEEY | Wb N %
Conventional Nitrifying only Nitification/Denilrification i i
only Denitrification
« NEW : within 1 month from installation « USED: between 1 and 24 months of operation
« OLD : over 24 months in operation ¢ CLEANED : within 1 month from a cleaning event

@ The effect of diffuser ageing outweighs the increase in performance due to process
upgrade (from conventional to N-only and NDN).

Energy Saving - High Efficient Equipment

< Saving Aeration Energy in Biological Process

+

« Photographic Evidence of the Effects of Diffuser Fouling

PN g




:* Energy Saving - High Efficient Equipment

< Saving Aeration Energy in Biological Process

« Energy Cost

5 03— — 5
2 >
s New
° - s | >
B BN cCleaned e 2 45 E]
0.25 — N Fouled 2 . 5
s 8
—2 3 8
= 3
S — 35 =
& 02— Z g
E [ (-3 o
= 202 —3 g
= -] =
3 2
= 0.15 —| 2 25 9%
153 S
[
= 8
0.1 —— -
103 s 3
5 H g
2 a |1 @
2 0.05 —| s 3 2
. H :
g g — 053
S
@ 0 — 0 =0
Conv. NDN Conv. | NDN Conv.
Plant 1 Plant 2 Plant 3

@ ltis important to observe that the energy consumption per cubic meter of wastewater
treated did not increase, due to the improved transfer at high MCRT.

@ There were significant differences in energy consumption because of fouling which were
recovered with cleaning.

J* Energy Saving - High Efficient Equipment

< Saving Aeration Energy in Biological Process

« Energy Cost

Conventional

NDN

32 —

30 —

28 —

26 —

24 —

22 —

20 —

ion per capital (|

Energy
®
|

 Fouled
~_ Fouled
~*

PRV
~
%

Cleaned
°

Cleaned
°

Clegned
Cleaned
°

Clegned

{ N‘zvix
New &

4+ Fouled
<& Cleaned
¢ New

— 0.32

— 03

— 0.28

— 0.26

— 0.24

— 0.22

— 0.2

— 0.18

— 0.16

— 0.14

— 0.12

— 04

— 0.08

15 2 25 3 35 4 9
SRT (day)

95 10 105 11

Pa)Sa1) 10JeMBISEM UMY ) 3SOD UORIRIDY

@ Large difference in energy consumption for fouled and cleaned diffusers
@ Operation at longer SRT is not more expensive that at lower SRT. Part of the reason is
that low SRT systems foul more and more rapidly.

10



Energy Saving - High Efficient Equipment

* < Saving Aeration Energy in Biological Process

« Aerator Performance Monitoring

@ Off-gas testing to determine transfer efficiency and OUR is one of the key ways to
monitor system performance

@ Sample diffusers, collected from aeration tanks, should be routinely analyzed for
pressure drop, fouling and changes in material properties.

@ System pressure should be tracked to predict when cleaning will be necessary.

« Afloating hood
: collecting off-gas (at least 2% of the
surface area should be sampled)
 The OTE can be measured using an

oxygen analyzer and the air flux can be

|

5 Y a2 determined using the hood area and the

~ T~ _CLEANER
f off-gas flow rate.

Annual Operting Cost (S

B % % B %

Energy Saving - High Efficient Equipment

* < Saving Aeration Energy in Biological Process

 Case Study - Allegan WWTP (US) o e e s e ew e e e

Standard Oxygen Transfer Rate (Ibh)

Standard Oxygon Transfor Rato (kg/h)

System Aiflow Rate (scfm)

Electric Power Consumption / Cost Total O ip Cost, NPV

System Aeflow Rata (myh)
3000 000 000 00 000 a0 %000 1,000,000

g
g

$900,000

$800,000

$700,000
1 $600,000 oPower
H & inten
! % $500000 OMaintenance
i 8 Binstataton
H © sa00000 B Capital
H $300,000

$200,000

o 1000 200 2000 o0 $100,000
50
MiniPanel Option Curtent Envirex System

11



ﬁ Energy Saving - High Efficient Equipment

< Saving Mixing Energy

« Pulsed Air Mixing of Anoxic and Anaerobic Zones - BioMIx

@ Efficient mixing in anaerobic and anoxic zones with no significant oxygen transfer.

@ Intermittent release of bursts of compressed air at the bottom of the water column zones.

@ Testing at F. Wayne Hill Water Resource Center in Buford, GA to compare effectiveness, compatibility with
anaerobic and anoxic environments, and power requirements vs. a conventional submersible propeller mixer.
- Dye tracer tests showed similar mixing for the BioMIx and submersible mixer systems.
- Continuous oxidation reduction potential (ORP) measurements over periods of 12 to 28 hours showed 95th
percentile ORP values of less than -150 millivolts (mv), which is indicative of anaerobic environments.
- Power analyzer readings taken simultaneously showed that energy (in kW) required to mix one anaerobic cell
using the BioMIx system was 45 percent less than the energy required by a submersible mixer.

ﬁ Energy Saving - High Efficient Equipment

¢ © o €

< Saving Mixing Energy
' Vertical Linear Motion Mixer

Thin steel disk to mix digester contents.
Effective mixing compared to conventional methods.
Significant energy savings reported.

Testing at Tucson, AZ in 2007 showed effective mixing at 11%
of energy required by impeller draft tube mixers.

Hydro disk

12



SIN Enhancing Energy Self-Sufficiency )
&_Tetored Operation )

Energy Saving through Tailored Operation
* < Saving Aeration Energy Using DO Control

« Ammonia Based DO Control Concept

@ Concept : use aerobic zone ammonia concentration to determine DO setpoint
— Minimize airflow/energy & lowers DO return to anoxic/anaerobic zones
@ Use online analyzer to measure ammonia at the last aerobic cell

B
). Influent Parshall >| i! EJ l @
| Influent % f ¥ pymp station ’@ ¥ Fiumes .@A>U :
A

Screens

Grit Removal Rectangular  Anaerobic 4 Stage BNR Secondary

Channel Primary Tanks Clarifiers
Clarifiers

BFP Filtrate. L 4 v
GT Filtrate Grit Primary
Filter Backwash Sludge
(PS)
RAS
. L v
< South Durham Water Reclamation Facility > was

@ Case Study - South Durham WRF (US)

- Problem : Poor DO control using one air control valve for a pair of aeration tanks
- Solution : Zone DO control. Two zones per tank
- Capital cost : ~$500,000

- Annual savings : ~$100,000 - $120,000 = Simple Payback : 5 years

13



Energy Saving through Tailored Operation
* < Saving Aeration Energy in MBR Process

« Energy Userin MBR System

Anoxic RAS Flow Permeate [

Mixers
N

Biological Process Membrane
Aeration Aeration

Anoxic mixing, 9%

Misc, 1%
Permeate pumping, 4% 1]

RAS pumping, 10% ‘ \\.,1 Bio process aeration, 42% <Air SCOuring>

Membrane aeration, 34%

Energy Saving through Tailored Operation

ﬁ < Strategy for Air Scouring
« 10/10 Air Scour and 10/30 Air Scour (GE, Zenon)

< 10/10 Sequential Aeration
* 4 blowers on
« each blower sized to
aerate ¥; of one frain

10/30 Aeration

* 2 blowers on

« each blower sized to
aerate ; of one train

+ same instantaneous air
flow rate as 10/10 BUT %

==== v by
l‘ '!‘

n' "

EEEE = >

@ 10/10 air scour : cycled air on and off in 10 second intervals

@ 10/30 air scour
- for 10 seconds, 24 of the 48 modules in a given cassette receive air scour. For the next 10 seconds this
cassette does not receive air scour, but air scour is being used in other cassettes. For the next 10 seconds,
the other 24 modules in the cassette receive air scour. For the last 10 seconds of the cycle, the cassettes do
not receive air scour. A given cassette receives air ¥2 the time, and a given module receives air ¥ of the time.
50% savings compared to 10/10.

@ Maintain 10/10 aeration at or above average daily flow

@ Run at 10/30 aeration below average daily flow




+

QK Erkancing Enersy SeiSufficiency )
S —

Unused Energy Sources in WWTP

* < Enhancement of Energy Self-Sufficiency in Ansan WWTF, Korea

Mini Hydro &
Power

Biogas
Utilization

15



Hydraulic Energy
ﬁ < Mini Hydro Power

« Advantages and Disadvantages

s
@ Advantages:

- Low maintenance costs
- Mature technology
- Installation in a pipeline or outfall
@ Disadvantages:
- Power output is dependent on elevation changes
- Limited availability in small sizes

.

Bucheon WWTP

\ I ’ ¥« Capacity: 55 kWx2

* Elevation change: 3.4 m

Biogas
ﬁ < Current Status of Anaerobic Digester in Korea

-
@ Number of sewage treatment facilities : 566 (in 2013)

(Facilities with capacity lower than 500 m3/day are not included)
@ Total amounts of sewage treated in facilities : 25.4 million m3/day
@ 65 facilities have anaerobic digester, but only 57 facilities operate digesters actively
\0 Anaerobic digestion (AD) efficiency is quite lower than that in other countries

< AD Efficiency and Sludge Reduction Data in Some Facilities in Korea

Facility Anaerobic Digester Digestion Sludge Reduction

Volume (m®) Efficiency (%) (%)
A 82,776 35.3 27.3
B 17,500 373 14.4
4 25,120 25.1 35.9
D 7,234 473 68.0
E 7,551 23.8 44.2
F 12,565 42.3 29.1
G 2,154 50.3 30.7

Note) AnaerobicDigestion Efficiency = I—M x 100
FS,, x VS,

out

16



Increase Biogas Production via Pretreatment

< What Can We Expect from Pretreatment Before Anaerobic Digestion

@ Faster hydrolysis of particulate

@ Decrease of retention time in anaerobic digestion
@ Enhancement of biogas production

@ Improvement of dewatering characteristic of sludge

< Types of Pretreatment Methods

@ Mechanical : homogenizer, stirred ball mills, cavitation, etc.

@ Chemical : alkaline/acid hydrolysis, ozonation

@ Biological : enzyme addition, thermophilic bacteria injection, etc.
@ Thermal : thermal hydrolysis & Freeze-Thawing

@ Combined : thermal-chemical, ultrasonic-chemical, etc.

@ Others: electron beam, microwave, focused pulsed electricity etc.

Ultrasonic Pretreatment
* < Commercial Process - Sonix

«w Description

@ English company, Sonico
@ Usually 3 to 5 sonotrodes are installed in 1 unit
(6kW/ unit)

@ VS reduction and gas production increase by up to 30 ~50%

[Radial hom

17



Thermal Pretreatment
ﬁ < Commercial Process - Cambi Process

«w Description

@ Norwegian company, Cambi
. . Raw sludge 16 - 17% DS
@ First full scale demonstration plant <3
. PULPER P
: HIAS WWTP in Hamar, Norway Prehested o A ok o
. ) . hcmogénized and [P e ﬁ';g?ereffﬁdm
@ Using high-pressure steam : 6 bar, 165°C e daesters Iobe
Retention time
. . ~15h H
@ Process configuration s m‘;ré?,%??fe 1% DS
REACTOR E
Batch @
: Pulper - Reactor - Flash Tank fos Clopar 5 | =l
Retention ime ~ $ "_
20 min. )
@ Batch process @
) H lydrolyzed material
@ Need pre-dewatering process ‘2 o phen iy
FLASH TANK
Te 102° C Hydrol terial te
: TS contents 16 ~ 17% Retenton time . eS8 125 DS
~15h "_
@ Increase gas production up to 30 ~ 100% TD“u,jm e

Thermal Pretreatment
ﬁ < Commercial Process - Cambi Process

« Operation
J. i
Pulper 1 Pulper 2 Reactors Flash tank Exchanger
. 150-170 C
B Continuous process
O Batch process
15 min 15 min 30 min 15 min 15 min

Reactor 1 _ Steam In

Reactor2 Empty
Reactor 3 Steam out

Steamout  Empty
Steam out

Steam In

18



t

( Supplementary )

Should I Install the Anaerobic
Digester in My WWTF?

Cost Benefit Analysis of AD Installation

+

< Cost Benefit Analysis Boundary

Biogas Usage
(Heat, Electricity, etc.)

Sludge

Thickening Anaerobic Final

A 4

A 4
o

ing —>

(Primary, Secondary) Digestion Disposal

Benefit

Constrlc- er \ AU W Capital Bingas "
i Mainte- Usage

19



Cost Benefit Analysis of AD Installation
ﬁ < Cost Benefit Analysis Criteia

« Benefit/Cost Ratio (B/C ratio)

LB & G
Bre 7Z(l+r)' /Z(1+r)’

=0 =0

e t:time

* n:period, 20 years for sludge treatment facility

¢ r:discountrate (5.5%)

* Presentvalue of project benefits / present value of project costs

¢ IfB/C 2 1.0, the project is judged to be worthwhile in economic terms

i Calculation of B/C ratio

Cost Benefit
" Personnel - " . . Sludge Cake
Period Construction Expenses Electricity ~ Heating Energy Maintenance Sum Biogas Usage Reduction Sum
- (thousand won/ (thousand won/ (thousand won/ (thousand won/ - (thousand won/ (thousand won/ -
(million won) yean) year) yean) yean) (million won) yean) year) (million won)
1 17,944 52,718 73,075 272,583 50,402 625,856 219,612
2 49,970 69,265 258,373 47,774 593,228 208,163
3 47,365 65,654 244,903 45,283 562,302 197,311
19 20,110 27,875 103,981 19,227 238,743 83,774
20 19,062 26,422 98,560 18,224 226,296 79,407
17,944 664,654 921,300 3,436,638 635,447 23,602 7,890,575 2,768,791 10,659

« B/C ratio = 23,602/5,676 = 0.45

J* Cost Benefit Analysis of AD Installation

< Cost Benefit Analysis Results

« Effect of Digestion Efficiency

B/C

Gk = ek el ey mR |

04 Around 410,000 m¥d